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SOIL TEST RESULTS

SAMPLE DEPTE AASHTO % BY WEIGHT % PASSING (GVES) | % %

No, | OFFSET | STATION | prppyar crass, || P2 [CSAND[FeanD| ST | CLAY | 10 | 40 | 20 |MOISTURE| ORGANIC
SS- 316 CL 22+88 1.08- 1,53 A-7-5(11) | 56| 21] 25.0 22.8 22. 0 30. 2 97 82 58 - -
ss3r oL 22:68 | 2.60-3.05 |A7-5(2n |69 37 [22.6 | 16 1 | 16.9 [ 42351 96 | 65 | 61 - -
ss318 | oL 20+68 | 4.32.4.57 (A7 6012 | 52| 37 25.4 [ 23.2 [ 21.2 | 26.2 | 96 | 80 | 51 . -
S35 oL 22+40 | 0.50-0.97 | AT-6(7) | 47 | 221353 | 214 [ 151 | 28.2 | 98 | 74 | 47 - -
S35 | oL 22:40 | 2.30-3.00 | A3 | 38| 161 39.5 |2t 2 [ 1o.2 [ 20.2 | 96 | 65 | 42 . -
S$S-311 5.0 LT 21+90 0. 15-0, 60 A-2-4(0) | 26 | NP | 45. 3 42. 0 6.7 6, 1 97 74 16 - -
SS-312 5.0 LT 21+90 1. 20- 1. 65 A-2-4(0) | 28| 8 48. 5 22. 6 12.7 16. 2 94 63 33 - -
$S-313 5.0 LT 21+90 4, 32- 4, 69 A-2-4(0) | 37 | NP | 46. 1 33.7 14, 1 6, 1 88 58 22 - -




